
 
 
 
 

WATER ISSUES COMMITTEE MEETING 
WITH BOARD OF DIRECTORS * 

ORANGE COUNTY WATER DISTRICT 
Wednesday, September 10, 2025 12:00 p.m., Boardroom 

 
*The OCWD Water Issues Committee meeting is noticed as a joint meeting with the Board of Directors for the 
purpose of strict compliance with the Brown Act and it provides an opportunity for all Directors to hear presentations 
and participate in discussions. Directors receive no additional compensation or stipend as a result of simultaneously 
convening this meeting. Items recommended for approval at this meeting will be placed on the September 17 Board 
meeting Agenda for approval. 
This meeting will be held in person. As a convenience for the public, the meeting may also be accessed by Zoom 
[...]
(MF), nanofiltration (NF), and reverse osmosis (RO). The AWTF will produce “product” water 
with low chloride concentration to blend with the higher chloride plant effluent and achieve 
a blended concentration below the 100 mg/L limit. The project includes enhanced brine 
concentration and trucking of concentrated brine to an existing industrial facility.



ORANGE COUNTY WATER DISTRICT  CONSTRUCTION MANAGEMENT AND  
INSPECTION SERVICES FOR ANAHEIM LAKE VALVE VAULT

EDUCATION
•	 MA, Organizational 

Management, University 
of Phoenix (online)

•	 BS, Business 
Administration, 
University of Phoenix-
Southern California 
Campus, Costa Mesa, CA

•	 AAS, Drafting & Design, 
Hinds Community 
College, Utica, MS

LICENSES & 
REGISTRATIONS
•	 Concrete Field Testing 

Technician, Grade 1, ACI 
No. 01014034

•	 Reinforced Concrete 
Certification, Los 
Angeles County No. 
002827-22

•	 Reinforced Concrete 
Special Inspector, ICC 
No. 348460

•	 Structural Masonry 
Special Inspector, ICC 
No. 348460

YEARS OF EXPERIENCE
•	 5 with MKN

•	 45 Total

HOME OFFICE
•	 Varies

Larry Lewis is a water and wastewater industry veteran with 45 years of experience 
servicing a large array of pumps, treatment plants, wells, and rehab projects. Larry has 
held his role as a Senior Inspector through his dedication to quality assurance and in-depth 
knowledge of water and wastewater systems.

DPW-1 and DPW-2 Lift Stations | FivePoint (for Los Angeles County Department of Public 
Works), Valencia, CA
Senior Inspector. This project constructed a new sewage lift stations for the Los Angeles 
County Department of Public Works. Construction elements included a total of seven new 
pumps, control building, emergency stand by generator, wet well, manholes, piping, 
instrumentation and controls, civil site works, and other appurtenances. MKN’s proactive 
project management and scheduling reviews established mitigation measures to resolve 
material procurement delivery problems and other COVID related delays. Project on track 
to be completed on time and within budget.

Valencia WRP Advanced Wastewater Treatment Facility | Los Angeles County Sanitation 
Districts (LACSD), Valencia, CA
Senior Inspector. Construction of LACSD’s new advanced wastewater treatment facility 
(AWTF). The project includes, an AWTF at VWRP consisting of membrane filtration (MF), 
nanofiltration (NF), and reverse osmosis (RO). The AWTF will produce “product” water with 
low chloride concentration to blend with the higher chloride plant effluent and achieve a 
blended concentration below the 100 mg/L limit. The project includes enhanced brine 
concentration and trucking of concentrated brine to an existing industrial facility.

Pure Water Advanced Water Purification Facility | City of Oceanside, CA
Senior Inspector. Modifications to the San Luis Rey Wastewater Plant Oceanside, CA. 
Construction of this $55M project was recently completed and is designed to produce 4.5 
MGD of fully advanced treated recycled water at an existing wastewater plant. Major works 
include nitrification-denitrification facilities, improvements to aeration blowers, construction 
of new advanced water purification building, new ultra-filtration system, new reverse-
osmosis system, and ultraviolet light advanced oxidation. Included within these major 
scopes of work are all ancillary piping, instrumentation, SCADA programming, and process 
feed tanks.

Blacklake Sewer System and Force Main Consolidation Project | Nipomo Community 
Services District (NCSD), Nipomo, CA
Senior Inspector. This $4.7M project will divert flows from the District’s Blacklake sewer 
collection system to the Town sewer system that flows to Southland wastewater treatment 
facility for treatment. MKN provided construction phase services for the new sewage force 
main system, which includes approximately 18,000 linear feet of new 6-inch diameter 
butt-fused HDPE sewer force main pipeline in open trench; approximately 1,600 linear feet of 
new 6-inch diameter butt-fused HDPE sewer force main installed via horizontal directional 
drilling methods; approximately 1,600 linear feet of new 12-inch diameter gravity sewer main 

LARRY LEWIS
INSPECTOR



via open trench or using trenchless technology; new manholes; approximately 24,500 linear feet of new fiber optic conduit and 
handholes and vaults; new electrical conduits for future odor control equipment; new force main pump-outs and air release 
vault assemblies; pavement removals and replacements; and stockpiling of trench excavation material. The contractor is 
providing all necessary work plans, permits, and inspections necessary for complete turnkey installation.

Lancaster Water Reclamation Plant Installation of Membrane Bioreactor and Ultraviolet Disinfection Pilot Plant Equipment | 
Los Angeles County Sanitation Districts, Lancaster, CA
Senior Inspector. This $9.5M MGD MBR plant project included the construction of a complete standalone 1MGD Membrane 
bioreactor plant. The Zenon Membrane Bioreactor plant construction included grading, site work, concrete, tanks, mechanical, 
electrical, control system and other appurtenant work.

Lancaster Water Reclamation Plant Stage Four Expansion | Los Angeles County Sanitation Districts, Lancaster, CA
Senior Inspector. This $27M wastewater treatment plant expansion included new digesters, influent pumps, primary 
sedimentation basins, chemical stations, aeration pond improvements and other appurtenant work.

Lancaster Water Reclamation Plant Stage Five Expansion | Los Angeles County Sanitation Districts, Lancaster, CA
Senior Inspector. This $142M wastewater plant expansion project included placement of over 50,000 cubic yards of reinforced 
concrete. This was a four year construction project that hydraulically expanded an existing plant and converted the plant from 
secondary treatment using aerated ponds to activated sludge. Project elements included influent pumps, primary 
sedimentation tanks, aeration tanks, final sedimentation tanks, gravity tertiary filters, chlorine contact tanks, chemical stations, 
digesters, solids handling facilities, and associated mechanical, electrical, and instrumentation work.

Lancaster Water Reclamation Plant Recycled Water Pump Station, Storage Facilities, and Recycled Water Distribution 
Pipeline | Los Angeles County Sanitation Districts, Lancaster, CA
Senior Inspector. The program consisted of two construction projects. The pump station and storage facility project involved 
the construction of four 100-acre storage reservoirs, a pump station and a two million gallon steel reservoir for the storage 
and distribution of recycled water. The recycled water pipeline project involved the construction of over twenty miles of 
recycled water distribution pipeline. The pipeline included five miles of 36-inch cement mortar lined and coated steel pipe and 
15 miles of 24-inch HDPE pipe. The work included open trenching within city streets and jack and bore installation beneath 
railroad and highway crossings.

Storage Facility Project highlights included over two million cubic yards of earthwork, 15 million square feet of geomembrane 
liner, reinforced concrete junction and metering structures, a pump station, a screening structure with screening equipment, 
vertical turbine pumping equipment, surge tank, slide gates, a 2MG steel water storage tank, piping, valves instrumentation and 
electrical work, five miles of 36-inch CML&C steel pipe and fifteen miles of 24-inch HDPE pipe.

Main Pumping Plant Influent Pump Replacement | Los Angeles County Sanitation Districts, Long Beach, CA
Senior Inspector. This $6M project replaced existing pumps and VFDs at a major LACSD pumping plant. Work included staged 
pump replacement, control system modifications, mechanical and electrical work.

Mission Village Pump Station and Force Main | FivePoint, Valencia, CA 
Lead Inspector. The construction of this sewage pump station and force main at the Newhall Ranch project for Five Point. Work 
consisted of construction of a new sewage lift station including, excavation, structural concrete, mechanical piping and valves, 
masonry building, electrical and instrumentation and other appurtenant work.

Saugus Water Recycling Plant Nitrification Denitrification Retrofit | Los Angeles County Sanitation Districts, Saugus, CA
Senior Inspector. This $22M plant modification NDN conversion project included a new aeration tank, modifications to existing 
aeration tanks, new aeration blowers, odor control scrubbers, sodium hypochlorite station improvements, control system 
modifications and other appurtenant work.

Trunk F Replacement Sewer Section 1 | City of Lancaster, CA
Senior Inspector. This project involved a complex electrical switchboard replacement project.



ORANGE COUNTY WATER DISTRICT  CONSTRUCTION MANAGEMENT AND  
INSPECTION SERVICES FOR ANAHEIM LAKE VALVE VAULT

GARY BOHNISCH
INSPECTOR

EDUCATION
•	 Business Coursework, 

University of La Verne, 
CA

YEARS OF EXPERIENCE
•	 4 with MKN

•	 37 Total

HOME OFFICE
•	 Varies

Gary Bohnisch has 37 years of experience in providing construction inspection services 
for wastewater projects. For the past 25 years, Gary has specialized in inspecting new 
construction, rehabilitation, and site improvements for wastewater infrastructure projects. 
Prior to MKN, Gary worked for Safework Inc. whose clients include the Los Angeles 
County Sanitation Districts (LACSD). His experience gave him the opportunity to provide 
construction inspection for the Joint Water Pollution Control Plant, one of the largest 
wastewater treatment plants in the world, as well as other wastewater treatment plants 
under LACSD’s jurisdiction.

SCVWA Well 201 VOC Treatment Improvements | Santa Clarita Valley Water Agency 
(SCVWA), Valencia, CA
Construction Inspector. The project included adding a new Granular Activated Carbon (GAC) 
system for VOC treatment and a backwash system at an existing well site as part of the 
Santa Clarita Valley Water Agency Well 201 Treatment System. The GAC system consists 
of two GAC vessels and a valve tree to facilitate operating in a parallel configuration. 
The backwash system includes a below grade backwash waste tank and submersible 
backwash waste pumps to pump the washwater to the sewer. The project also includes the 
construction of a new chemical building at the site, including all associated chemical storage 
and handling systems, a chemical injection station, the removal of the existing well pump, 
and the installation of a new well pump; together with associated site work, fencing, water 
and washwater systems piping, electrical work, instrumentation, painting, and demolition.

Rehabilitation and Expansion of Lenain Water Treatment Plant | City of Anaheim, CA
Lead Inspector. A $10M project to expand and rehabilitate the Lenain Water Treatment Plant 
for the City of Anaheim. Work included demolition, grading, retaining walls, replacement 
of reservoir inlet valves, installation of 1,000 lineal feet of new 36-inch CML&C steel 
plant effluent piping, steel tank rehab, replacement of plate settlers, replacement of 
lamella plates, orifice plates, rapid mixer and flocculation mixer, washwater balance tank 
improvements, replacement of valves, actuators and chemical piping at the chemical feed 
facilities, electrical and instrumentation improvements and other appurtenant work.

Secondary Influent Pump Station Phases 1 and 2 – Joint Water Pollution Control Plant | 
Carson, CA
Lead Inspector. This two-phase, $5.6M project involved the following improvements: Phase 
1 demolished and reinstalled District-furnished equipment, five 16-cylinder Waukesha 
natural gas-fired engines, Flowserve 81 PMR vertical pumps, and engine cooling radiators 
and continuous emission monitoring equipment. Phase 2 installed 18,000 gallon LPG storage 
tanks with fire protection systems as well as mechanical piping, valves, instruments and 
ABB local/remote controls.

Barrett Pump Station Replacement | East Orange County Water District (EOCWD), Tustin, 
CA
Construction Inspector. Construction of a pump station replacement. The project included 
preliminary and final design for the replacement of an existing pump station. The new 



pump station was sized at 1,500 gpm and consisted of a package pumping system, associated piping, controls and valving. The 
construction included a temporary pumping system to allow for continued operation during construction and the replacement 
of an elevated transformer (SCE). The total construction cost for the project was $1.5M. 

Lancaster Water Reclamation Plant Expansion, Stage 5 | Los Angeles County Sanitation Districts, Lancaster, CA
Lead Inspector. This $150M plant expansion involved construction of new reinforced concrete structures, tanks, pump stations, 
pipe galleries, digesters, and chemical stations; installation of a tertiary filtration system, sludge collection equipment, flare 
station, steam boiler room, process air compressors, dissolved air floatation equipment, fine bubble air diffusion equipment; 
installation of mechanical piping, valves, pumping equipment, instruments, and controls; and verification and acceptance of all 
mechanical installations, pressure testing and initial startup procedures. 

Westlake Farm’s Composting Facility Site Improvements | California Integrated Waste Management Board, CA 
Construction Inspector. This $6.2M site improvements project was completed in two phases. Construction elements included: 
Line treated soil stabilization, grading and construction of roads onto site; installation of wick drains; and construction of 20” 
high pre-consolidation pile covering 17 acres. Additional elements included excavation/grading of borrow pits and double-lined 
storm water ponds.

Stage 3 Secondary Treatment Reactors and Clarifiers – Joint Water Pollution Control Plant | Los Angeles County Sanitation 
Districts, Carson, CA
Construction Inspector. This $91M project involved the construction of new reinforced concrete tanks, pipe galleries, and pump 
stations; installations of above and underground mechanical piping, valves, pumping equipment, instruments, and controls; and 
verification of all mechanical testing and startup. 

Secondary Treatment Facility – Whittier Narrows Water Reclamation Plant | Whittier, CA
Construction Inspector. This $9M project constructed a new RAS pump station and pipe gallery; installed process air 
compresses and fine air diffusion; and involved mechanical piping, pumping equipment, power, and controls.

Rio Hondo River Diversion | City of Pico Rivera, CA 
Construction Inspector. This $600K project required cutting into existing 10’x12’ box culvert upstream of the river for 
construction of new reinforced concrete structure with inflatable rubber dam and 36” slide gate, level controls and instruments.

Carbon Scrubber and Bio-Trickling Odor Control Project | Joint Water Pollution Control Plant, Carson, CA 
Construction Inspector. This $37M project involved construction of three independent systems to control odor from existing 
primary sedimentation tanks. Construction elements included construction of reinforced concrete structures; installation and 
support in place 72” to 6” FRP piping; installation of blower equipment, pumping equipment, instruments, and controls.



ORANGE COUNTY WATER DISTRICT  CONSTRUCTION MANAGEMENT AND  
INSPECTION SERVICES FOR ANAHEIM LAKE VALVE VAULT

ED MACIAS, JR.
ELECTRICAL INSPECTOR

EDUCATION
•	 AS, Electronics 

Technology, Don Bosco 
Technical Institute, 
Rosemead, CA 

LICENSES & 
REGISTRATIONS
•	 Water Distribution 

Operators Certification 
Course for Operators 1 
and 2

YEARS OF EXPERIENCE
•	 5 with MKN

•	 27 Total

HOME OFFICE
•	 Varies

Ed Macias, Jr. specializes in electrical construction inspection services for water and 
wastewater treatment facility projects. Mr. Macias has over 26 years of experience 
providing electrical construction inspection services for water and wastewater treatment 
facilities projects. Ed has provided electrical inspections services for various clients such 
as the Los Angeles County Sanitation Districts (LACSD). He has extensive experience with 
electrical construction project management and design; electrical engineering startup 
and modifications of instrumentation and controls; control cabinet design and fabrication; 
third-party electrical point to point and functional system testing; various volt-free 
contacts (VFCs) installation; instrumentation and related accessory application, calibration, 
installation and internal operation; conduit installation (underground and exposed); and 
service and repair of wastewater flowmeters and instrumentation. Ed is also experienced 
with AutoCAD and HMI/SCADA software.

Rehabilitation and Expansion of Lenain Water Treatment Plant | City of Anaheim, CA
Electrical and Instrumentation Inspector. The $10M project was for the expansion and 
rehabilitation of the Lenain Water Treatment Plant for the City of Anaheim. Work included 
demolition, grading, retaining walls, replacement of reservoir inlet valves, installation 
of 1000 lineal feet Of new 36-inch CML&C steel plant effluent piping, steel tank rehab, 
replacement of plate settlers, replacement of lamella plates, orifice plates, rapid mixer 
and flocculation mixer, washwater balance tank improvements, replacement of valves, 
actuators and chemical piping at the chemical feed facilities, electrical and instrumentation 
improvements and other appurtenant work.

Owner’s Agent/Owner’s Engineer (OA/OE) Services for the Groundwater Reliability 
Improvement Program (GRIP) | Water Replenishment District of Southern California 
(WRD), CA 
Electrical Inspector. Instrumentation and electrical start up and commissioning inspector. 
Ed was responsible for complete oversight of all aspects of the electrical work for this 
$120M design build project. WRD established the GRIP to find alternative sources of water 
to offset the imported water used for replenishment in the Montebello Forebay. As part of 
the GRIP, an advanced water treatment facility (AWTF) is being designed and constructed 
to treat 10,000 acre-feet per year of tertiary recycled water. The GRIP AWTF is located in a 
5.2-acre lot, adjacent to the San Gabriel River in the City of Pico Rivera. Treatment processes 
include automatic strainer to protect downstream membrane treatments systems from 
large particles; microfiltration (MF) or ultrafiltration (UF) to reduce turbidity and silt density 
index (SDI) of reverse osmosis (RO) feed water; cartridge filtration to project downstream 
of the RO process; RO to remove salts, minerals, metal ions, organic compounds, and 
microorganisms; advanced oxidation with utraviolet light (UV) treatment using hydrogen 
peroxide in concert with UV to reduce N-Nitroso-Dimethylamine (NDMA) concentrations and 
provide additional disinfection; decarbonation to release excess carbon dioxide and stabilize 
the product water; and pH adjustment/corrosivity stabilization.



Vista Canyon Water Factory | City of Santa Clarita, CA
Construction Inspector. This $10M project constructed the Vista Canyon Water Factory - a tertiary wastewater treatment and 
recycling plant to treat wastewater generated from Vista Canyon Project in accordance with the requirements of California 
Code of Regulation, Title 22. During rainy weather, effluent will conveyed to downstream facilities of the Santa Clarita Valley 
Sanitation District (SCVSD) facilities. The Water Factory has a design capacity of 392,000 gallons per day (GPD), which 
generates 371,000 GPD of effluent to be recycled. The wastewater treatment process consists of influent pumping, screening, 
flow equalization, extended aeration activated sludge, disc filtration, and ultraviolet (UV) disinfection.

New Turn-Out Structures at the San Gabriel River Coastal Basin Spreading Ground | Water Replenishment District of 
Southern California, CA
Construction Inspector. The project entailed the construction of two new turn-out structures at the San Gabriel River Coastal 
Basin Spreading Grounds. The construction of the two new turn-out structures provided needed operational flexibility for 
the spreading of an additional 11,000 acre-feet per year (AFY) of tertiary recycled water and 10,000 AFY of advanced treated 
recycled water. Work included construction of the two new turn-out structures and associated discharge structures to the San 
Gabriel River.



ORANGE COUNTY WATER DISTRICT  CONSTRUCTION MANAGEMENT AND  
INSPECTION SERVICES FOR ANAHEIM LAKE VALVE VAULT

 
EXPERIENCE

26 Years with N&M
38 Years Total

EDUCATION

MBA, 1998, University of California Davis
M.S., Geotechnical Engineering, 1989, 
University of California Berkeley
B.S., Civil Engineering, 1987, University of 
California Berkeley

REGISTRATIONS
PE 49665 (California)
GE 2509 (California)
Nuclear Gauge Operator Certification

PROFESSIONAL 
AFFILIATIONS

American Society of Civil Engineers 

EXPERI-
ENCE

Garreth Saiki, 

PE, GE

Principal Engineer
As a Principal Engineer for Ninyo & Moore, Mr. Saiki coordinates and 
conducts geotechnical evaluations for residential, commercial, and 
public facilities, including water infrastructure, highways, railroads, 
airports, public and private buildings, and bridges; performs slope 
stability analyses, flexible and rigid pavement design, and underground 
pipeline design; prepares and reviews geotechnical reports; and provides 
geotechnical design parameters and recommendations for shallow and 
deep foundations, retaining structures, in-situ ground remediation and 
earthwork; reviews laboratory results, project plans and specifications;  
Mr. Saiki also provides project coordination and oversees scheduling of 
field activities, supervises staff-level geologists and engineers, supervises 
field technicians and special inspectors, reviews project plans and 
specifications, and reviews laboratory test results for conformance with 
the project documents, including the Uniform Building Code (UBC), 
California Building Code (CBC), Federal Aviation Administration (FAA), 
State Department of Transportation (Caltrans), American Association of 
State Highway and Transportation Officials (AASHTO), and the Standard 
Specifications for Public Works Construction (Greenbook).

PROJECT EXPERIENCE

Orange County Water District/Santiago Valve Replacement, Orange, 
California:  Principal-in-Charge providing oversight for geotechnical 
materials testing services during construction of Orange County Water 
District’s (OCWD) Santiago Pipeline Butterfly Valve Replacement project 
located at the Santiago Basin in Orange, California. The project consisted of 
the replacement of the 66-inch butterfly valve, relocation of a vent pipeline, 
installation of a 12-foot-diameter precast manhole structure, and backfill 
of the excavation. The excavation is approximately 20 feet wide by 40 feet 
long and is approximately 30 feet deep. The scope of services consisted of 
observation and testing services during backfill of the structure.

Lift Station No. 2 Replacement project. Laguna Niguel, California: 
Principal-in-Charge providing oversight for geotechnical testing services 
during construction of the Lift Station No. 2 Replacement project. The 
project consisted of reconstructing the existing lift station facility. The 
project structures included a lift station, control building, generator 
building, garage building, SDG&E transformer pad, site walls, retaining 
walls, SCADA antenna tower, vaults and drainage structures. The lift station 
included cast-in place concrete well below existing grade. eotechnical 
services included observation and testing during compacted fill, structural 
and trench backfill, subgrade preparation and asphalt concrete placement. 
Field density testing was performed during fill placement to evaluate the 
contractor’s compaction efforts. Materials testing services include concrete 
sampling and testing. Specialty inspection included concrete, masonry and 